ssamoncas. FCC RADIO TEST REPORT Report No. : FG062001

LTE Band 12
Lowest Channel / 3MHz / 16QAM

pectrum l";“
Ref Level 30,00 dim  Offset 11,00 db @ RBW 100 kHz
o Att 30de  SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
(@17 Max
64 dBm)|
701.75270 MHz
e 26.00 dB|
104 i el 2.997000000 MHz|
h 234.2
{
0 des 3
! |
-10 dbm e
\
20 dem 1
PP W R NN
30 tam—
-40 dBm
-50 déim
-60 dam
CF 700.5 MHz 1001 pts Span 6.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result
ML 1 701.7527 MHz 15.64 dBm ndB down 2,997 MHz
T1 1 6989958 MHz -10.26 dam nds 26.00 d8
T2 1 701.9925 MHz -10.43 dém  factor 234.2
-
L I 4 ‘

Middle Channel / 3MHz / 16QAM

pectrum [=
Ref Lavel 00 dém  Offset 11,00 dB & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
(@17 Max
™Il 1640 dBm|
. 708.05140 MHz
8 1
@ R B . 26.00 dB
104 e andtl: Ian ot A 3.003000000 MHz
b 7 Q factor \ 235.8
[
0 da + .
+f ko
-10 dBm f 3
20 dem ~ 7 [ e p—— -
T ~ e
pEm—
-40 dBm
-50 dém
-60 dBm
CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result
ML 1 708.0514 MHz 16.40 dBm ndB down 3,003 MHz
T1 1 705.9955 MHz -9.93 dém nd8 26.00 d8
T2 1 708.9985 MHz -9.90 dBm  factor 235.8
- —
L L J -

Highest Channel / 3MHz / 16QAM

pectrum [=
Ref Lavel 00 dém  Offset 11,00 dB & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
(@17 Max
11 aBm
714.92020 MHz
@ 26.00 dB
104 [ 2.937100000 MHZ|
b 243.2
0 dér
-10 dBm -
20 dBm — [ —
P N A e ]
-30 dém
-40 dBm
-50 dém
-60 dBm
CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result
ML 1 714.3202 MHz 15.41 dBm ndB down 25371 MHz
T1 1 -10.03 dém nd8 26.00 d8
T2 1 715.9745 MHz -10.36 dém  factor 243.2
- —
L L J

TEL : 886-3-327-3456 Page Number 1 Al12-50f 23
FAX . 886-3-328-4978



ssamoncas. FCC RADIO TEST REPORT Report No. : FG062001

LTE Band 12

Lowest Channel / 5MHz / 16QAM

pectrum [=
Ref Lavel 00 dém  Offset 11,00 dB & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
(@17 Max
™Il B aBm
699.58200 MHz
« i1 ndB 26.00 dB
10 di o oo £ B A 4.945000000 MHz
n - ) Q factor/ 141.5
7 ) factor
0 de t
\
-10 dem
/ \
20 dem ~
TV
-1 ot
-40 dBm
-50 dém
-60 dBm
CF 701.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result
ML 1 689.562 MHz 13.08 dBm ndB down 4,945 MHz
T1 1 699.052 MHz -13.12 dém nd8 26.00 d8
T2 1 703.958 MHz -13.15 dém  factor 141.5
L L J -

Middle Channel / 5MHz / 16QAM

pectrum [=
Ref Level 00 dém  Offset 11,00 dB & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
(@17 Max
™Il 96 aBm
707.97000 Mz
@ : ndB 26.00 dB|
10 PR, S o i, 4.985000000 MHz
b F Q factor '\ 141.9
/
0 e 1 4
¢ Y
-10 dBm 7
{
!
20 dem
s
Y s i,
A
-40 dBm
-50 dém
-60 dBm
CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Ti X-value | ¥-value | _Function | Function Result
ML 707.37 MHz 13.95 dBm ndB down 4,985 MHz
T1 1 705.002 MHz -11.75 dém nd8 26.00 d8
T2 1 705.988 MHz -11.95 dém  factor 141.9
L L J -

Highest Channel / 5MHz / 16QAM

[=
RefLevel 30,00 cBm  Offset 11,00 dB & RBW 100 kHz
e att a0ds BWT 10 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
[@ 3Pk Max
mili] 1dBm
712.93100 MHz
& B 26.00 dB
wd ~ P B 5.025000000 MHz
b | ' fattor | 141.9
0 dle f !
/ \
|
Ak N
Ly VP ema A
-40 dBm
-50 dém
-60 dBm
CF 713.5 MHz 1001 pts Span 10.0 MHz
X-value | Y-value | Function | Function Result
712.931 MHz 13.21 dBm ndB_down £.025 MRz
710.983 MHz -12.58 dém ndd 26.00 dB
716.017 MHz qQ factor 141.9
L JL J [
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG062001

LTE Band 12
Lowest Channel / 10MHz / 16QAM

pectrum [=
Ref Level 00 dém  Offset 11,00 dB & RBW 300 kHz
o Att 30dE SWT 126 @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100
(@17 Max
™Il 14,80 dBm)
) 707.4970 MHz
« nds % 26.00 d8)
10 d P A Pty - M e VAN ©.990000000 MHz
b Q factor Y 70.8
0 dle
-10 dBm
20 dam =
e el M SV
el
-40 dBm
-50 dém
-60 dBm
CF 704.0 MHz 1001 pts Span 20.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result
ML 1 707.457 MHz 14.80 dBm ndB down 9,599 MHz
T1 1 699.065 MHz -11.57 dém nd8 26.00 d8
T2 1 705.055 MHz -11.13 dém  factor 70.8
L L J -
pectrum [=
Ref Level 30.00 GBm  Offset 11.00 0B = RBW 300 kh
o Att 30dE SWT 126 @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100
(@17 Max
™Il 16.11 dBm)
708.9590 Mz
20 —
xnde 26.00 dB
104 A, By 0.670000000 MHZ|
b 7 Q factor \ 73.3
\
0da . %
-10 dBm ¢ ¥
/ !
20 dam -
O WAV Ny AV ALV
S e
-40 dBm
-50 dém
-60 dBm
CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker
X-value | ¥-value | _Function | Function Result
706.958 MHz 16.11 dBm ndB down 9,67 MHZ
702.705 MHz -10.70 dém nd8 26.00 d8
-9.44 dBm  factor 73.3

Highest Channel /

10MHz / 16QAM

(=]

RefLevel 30,00 cBm  Offset 11,00 dB & RBW 300 kHz
b ALt 30d8 8SWT 12.6 ps & VBW 1 MHz Mode Auto FFT
SGL Count 100/100
[@ 10k Max
mili] 15.70 dBm|
711.7790 MHz
2 ndg 26.00 dB|
10 d al N B0 9.910000000 MHz|
Q factor 71.8
0 b 4
f
-10 dBm +
/ \
20 dam r
- s
WAV TS S
-40 dBm
-50 dém
-60 dBm
CF 711.0 MHz 1001 pts Span 20.0 MHz
X-value | Y-value | Function | Function Result
711.779 MHz 15.70 dBm ndB_down 9,91 MHZ
706.045 MHz -10.33 dbm nd8 26.00 dB
715.955 MHz -10.23 dém Q factor 71.8

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG062001

Occupied Bandwidth

Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH - 1.09 - 2.73 - 4.51 - 9.05 - - -
Middle CH - 1.09 - 2.72 - 4.48 - 8.95 - - -
Highest CH - 1.10 - 2.72 - 4.50 - 9.01 - - -
TEL : 886-3-327-3456 Page Number : A12-8 of 23

FAX . 886-3-328-4978




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG062001

LTE Band 12

Lowest Channel / 1.4MHz / 16QAM

pectrum [=
RefLevel 30.00 dém Offset 11.00 dB & RBW 30 kHz
po Att 30ds SWT 63.2 pz @ VBW 100 kHz

Mode Auto FFT

SGL Count 100/100

[@ 17k Max

20

MIL1]

10 d

Oce Bw

TR WSS

Ao T

14.44 aBm
699.52100 MHz
1.093706294 MHz

0 dém

-10 dBm

e,
I

20 dem

=

-40 dem

-50 dém

-60 dBm:

CF 699.7 MHz

1001 pts

Span 2.8 MHz

Marker

X-value |

¥-value | __Function

Function Result

Type | Ref |
ML

699.521 MHz
699.15175 MHz
700.24545 MHz

14.44 dBm
8.29 dem
7.77 dBm

occ Bw

1.093706294 MHz

Middle Channel / 1.4MHz / 16QAM

pectrum

@

Ref Level 30.00 dim
ko Att 30 dB
SGL Count 100/100

Offset 11,00 dB & RBW
SWT  63.2ps @ VBW 100 kHz

30 kHz
Mode Auto FFT

[@ 17k Max

20

10 df

A,

14.47 aBm
707.16430 MHz,
1.090909091 MHz

0 dém

-10 dBm

20 dem

i

o,

-40 dem

-50 dém

-60 dBm:

CF 707.5 MHz

1001 pts

Span 2.8 MHz

Marker

X-value |

¥-value | __Function

Function Result

Type | Ref |
ML

707.1643 MHz
706.95734 MHz
708.04825 MHz

14,47 dBm
9.06 dem
7.12 dBm

occ Bw

1.090909091 MHz

Highest Channel / 1.4MHz / 16QAM

=)

pectrum

Ref Level 30,00 dém
e att 30 dB
SGL Count 100/100

Offset 11,00 db & RBW
SWT  63.0 ps @ VBW 100 kHz

30 kHz
Mode Auta FFT

@17k Max

MiL1]

20

10 d

dp A

14.34 dBm
715.64970 MHz
1.096503497 MHz

0 dém

-10 dBm

20 dem

=3 Uit —

P e

-40 dem

-50 dim

-60 dBm

CF 715.9 MHz

1001 pts

Span 2.8 MHz

Marker

X-value |

Y-value | Function |

Function Result |

Type | Ref |
ML

715.6497 MHz
714.74615 MHz
715.84266 MHz

14.34 dBm
6.75 dém
6.90 dam

Occ Bw

1.096503497 MHz

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG062001

LTE Band 12

Lowest Channel / 3MHz / 16QAM

pectrum [=
RefLevel 30.00 dém Offset 11.00 dB & RBW 100 kHz

b Att 30ds SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100

@ 1Pk Max

TN 15.80 dBm

700.82370 MH

2048 i

Occ Bw 2.727272727 MHz|
/!\."w I

104 LAV a s

0 dém +

\
-10 dBm [ )

20 dem .

e —

-40 dem

-50 dém

-60 dBm:

GF 700.5 MHz 1001 pts

Marker

Type | Ref |
ML

Span 6.0 MHz

X-value | ¥-value | __Function Function Result
700.8237 MHz 15.80 dBm
T1 1 699.12737 MHz 7.34 dBm Occ Bw 2.7:
T2 1 701.85465 MHz .95 dbm

27272727 MHZ

Middle Channel / 3MHz / 16QAM

Ref Level .00 dém  Offset 11,00 db & RBW 100 kHz

ko Att 30ds  SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100

[@ 17k Max

MIL1] 1657 dBm
707.46400 MHz

20 d8

2715284715 MHz]

R .

10 df

0 dem ' |

-10 dBm / |

20 dam - -

== o
0 den

-40 dem

-50 dém

-60 dBm:

CF 707.5 MHz 1001 pts

Marker

Type | Ref |
ML

Span 6.0 MHz

c | X-value | ¥-value | __Function Function Result
1 707.464 MHz 16.57 dBm
1
1

706.15135 MHz 10.31 dBm oce Bw

2.7152B471E MHZ
708.86663 MHz 10.68 dBm

Highest Channel / 3MHz / 16QAM

RefLevel 30.00 dBm  Offset 1100 dB & RBW 100 kHz

ko Att 0 de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100

@15k Max

MiL1] 17.21 dBm)
713.54100 MHZ]
Occ Bw 2.721278721 MHz|

20

10 d

0 dém

-10 dBm

20 dem

g

-30 dém:

-40 dem

-50 dim

-60 dBm

CF 714.5 MHz 1001 pts

Span 6.0 MHz

Marker

c | X-value | Y-value | Function | Function Result |

Type | Ref | Tre

ML f 713.541 MHz 17.21 dam
1 713.13936 MHz 9.1 dBm Oce Bw 2.721278721 MHz
1 715.96064 MHz 9.51 dBm

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG062001

LTE Band 12
Lowest Channel / 5MHz / 16QAM

l‘E‘
Ref Level 30.00 dém Offset 11,00 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
(@17 Max
™Il 13.00 dBm|
) 700.58100 Mz
« i1 Oce B 4.505494505 MHz
5. ~ A
104 Tidrn v _py R
10 5
; T
0 dem f {
/ 4
-10 dBm X
|
20 dem \_
il -
-40 dBm
-50 dém
-60 dBm
CF 701.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value ¥-value | __Function Function Result |
ML 1 700.581 MHz 13.08 dBm
T1 1 699.24226 MHz 6.84 dBm oce Bw 4.505494505 MHZ
T2 1 703.74775 MHz 8.27 dbm
L L J -
Spectrum l“!"
Ref Level 30.00 dém Offset 11,00 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
(@17 Max
™Il 13.52 dBm|
) 709.10800 MHz
@ 4.475524476 MHz
0d EN MWL P
0 dém T l
/ \
-10 dém L
/ 4
20 dem :
Lot
" - - hha? T
39 e s vy,
-40 dBm
-50 dém
-60 dBm
CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function Function Result |
ML 1 709.108 MHz 13.52 dBm
T1 1 705.27223 MHz 8.82 dam Occ Bw 4.475524476 MHZ
T2 1 709.74775 MHz 9.13 dém
L L J -
l“r‘?
RefLevel 30,00 cBm  Offset 11,00 dB & RBW 100 kHz
e att a0ds BWT 10 us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
[@ 3Pk Max
mili] 13.26 dBm|
046 ] 711.89200 MHz
] Oce B 4.495504496 MHz
104 LB, SN, P PN L
1 f t
0 dém . l\
-10 dBm f —
4
20 dem
A et -
0 dfn -
-40 dBm
-50 dém
-60 dBm
CF 713.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 711.892 MHz 13.26 dBm
T1 1 711.24226 MHz .88 dem Occ Bw 4.495504496 MHz
T2/ 1 715.73776 MHz 9.42 dBm
L L L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG062001

LTE Band 12

Lowest Channel / 10MHz / 16QAM

=

Ref Level 30.00 dém Offset 11,00 db & RBW 300 kHz

o Att 30dE SWT 126 @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100
(@17 Max
™Il 16.25 dBm|
2048 e 706.7570 MHz
oce B 0.050949051 MHz
o e S | e Ay
10 T
" |
0d8m T
/
-10 dBm i ;
/ \
20 dam A \
e
S ot v N
| 5 e =
-40 dBm
-50 dém
-60 dBm
CF 704.0 MHz 1001 pts Span 20.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function Function Result |
ML 1 706.757 MHz 16.25 dBm
T1 1 699.5245 MHz 10.44 dBm Occ Bw 9.050949051 MHz
T2 1 708.5754 MHz 10.64 dBm
e

Middle Channel / 10MHz / 16QAM

Spectrum l“!"
Ref Level 30.00 dém Offset 11,00 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT
SGL Count 100/100
(@17 Max
™Il 16.01 dBm|
709.4780 MHz
@ 951048951 MHz
B e
104 . y
/ \
0 dém + t
/
-10 dBm 4
/
20 dem
S A R NN
-30°dBm: — .
-40 dBm
-50 dém
-60 dBm
CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function Function Result |
ML 1 709.478 MHz 16.01 dBm
T1 1 703.0445 MHz 9.53 dBm oce Bw 8.951048951 MHZ
T2 1 711.9955 MHz 9.08 dbm
L L J -
l“,‘?
RefLevel 30,00 cBm  Offset 11,00 dB & RBW 300 kHz
e att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100
[@ 3Pk Max
mili] 16.02 dBm|
046 . 710.1210 MHz
) Oce By 9.010989011 MHz
104 e a P A
/ |
0 dem - L
-10 dam -
/ \
20 dem { L I—
P Rl o
R .
=30 dBm
-40 dBm
-50 dém
-60 dBm
CF 711.0 MHz 1001 pts Span 20.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 710.121 MHz 16.02 dBm
T1 1 706.5045 MHz 8.34 dBm Occ Bw 9.010989011 MHz
T2/ 1 715.5185 MHz 8.61 dBm
L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG062001

Conducted Band Edge

LTE Band 12 /1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

_] o
ctrum Spe n
Ref Level 30.00 dém  Offset 11,00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHEGliNEKARS_ PAES
Line _$PURIOUS INE_ABS PABS Line SPURIOUS _LINE_ABS. PASS
20 dBm 20 dBm
A o
10 dBm ! \L\I 10 dBm: [f ‘I\
ode ‘I ] 0 dBm f 1}
-10 dBm - -10 dBm £
SPURIOUS_LINE_ABS \ ‘
-20 dem L\ 20 dBm //
-30 dem ;f} -30 dem, ] §
|
40 dBm ,,)Jn\ 40 def -
,.»"”r) k Jl‘ .
1 .
-50 dem — e m L
I "‘*"—w—.m____“
- ——
=erete 60 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] ||('Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
590,000 MHz 698,900 MHz 100,000 kHz 698,89555 MHz -29.24 dém 6.24 d8 714.000 MHz 716.000 MHz 100.000 kHz 715.76724 MHz 19.24 dBm -10.76 d&
698.900 MHz 699,000 MHz 30.000 kHz 698.99815 MHz -23.80 dBm -10.80 dB 716,000 MH= 716,100 MHz 30,000 kHz 715 00285 MHe 2339 dBm 1039 de
559.000 MHz 701.000 MHz 100.000 kHz 699.25874 MHz 19.04 dBm -10.96 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -27.03 dBm -14.03 dB
T —
J - il e
Dates Date: 1.JUL 20

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum o= ||| spectrum
Ref Level 30.00 dBm  Offset 11.00 d& Mode Auto Sweep Ref Level 30.00 dsm Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS PABS
1 | 3 3 A Line _$PURIOUS_LINE_ABS PABS
20 HIB;;‘“J PURIOUS INE_ABS 20 dém
10 dBm . 10 dary = \
ods / \ 0 dém
|
J . ’ |
-10 d8m L I -10.d8 |
-20 dém i ‘\ -20 dgm
30 dem S [[1e58"Sem kI
T 7 TN
-40 dBm -40 dBm = ~
-
T ]
-50 dem -50 dBm =
- e e
il e
=atder =60 dBm:
Start 690.0 MHz 3003 pts Stop 701.0 MHz ||| Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Powerabs |  alimit | Rangelow |  RangeUp | RBW | Frequency | __Powerabs | Alimit |
630.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -26.47 dBm -15.47 dB 714.000 MHz 716.000 MHz 100.000 kHz 715,15734 MHz 11.21 dBm -18.79 dB
698.900 MHz 699.000 MHz 30,000 kHz £98,99985 MHz -28.17 dém -15.17 de 716.000 MHz 716.100 MHz 30.000 kHz 716.00455 MHz -26.62 dBm -13.62 dB
699.000 MHz 701.000 MHz 100.000 kHz 699 59441 MHz 11.27 dém -18.73 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -25.31 dBm -12.31 dB
1 J Ll )
Date: Date: 1.JUL 20

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG062001

LTE Band 12 / 3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum o) ([ spe
Ref Level 30.00 dBm  Offset 11.00 dB Mode Auto Sweep Ref Level 30,00 dBm Offset 11.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GlinEARS_ PAES
Line _$PURIOUS INE_ABS Line _$PURIOUS_LINE _|ABS PASES
20 dBm {,\ 20 dBm 'A\
10 dBm ! 1 10 dBm / ‘\
[
0de | l 0 dem / t
-10 dem -10 dBm !
SPURIOUS_LINE_~BS 51 f‘
-20 dem y 20 dBm
-30 dem f-vi o '\} aam ‘r\ l\_\
L | AL
/ Wt L )
] u | y dnde’ W [
-50 dem p—— Phr it -50 iy
e —
e i [
eratem 60 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz (|| Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
590,000 MHz 698,900 MHz 100,000 kHz £98.89555 MHz -29.11 dém -16.11 d& 713.000 MHz 716.000 MHz 100.000 kHz 715.76773 MHz 19.32 dBm -10.68 d&
698.900 MHz 699,000 MHz 30.000 kHz 698.99815 MHz -22.96 dBm -5.96 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00055 MHz 22.47 dBm oarde
559.000 MHz 702.000 MHz 100.000 kHz 699.23227 MHz 19.25 dBm -10.75 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -29.73 dBm -16.73 dB
—
J J - il ™)
Date: 1.JUL.2020
ectrum :%:' Spe n
Ref Level 30.00 cBm  Offset 11.00 dB Mode Auto Sweep Ref Level 30,00 dBm Offset 11.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvoPwr [@1 avoPwr
Limit ¢heck PAES | SPURIGHE GLNEKABS_ PAES
i G | 3 3 ABS Line _$PURIOUS_LINE _|ABS PAKS
20 ﬁIByI';‘“J PURIOUS INE_ABS 20 dbm
10 dBm 10 dBm— ,
e Ry '\MN-'\
ode f \ dem ‘\
-10 dem | \ F10 dBm }
SFURIGUS . INE_AB3 / |
20 dBm j 20 dem ].
30 dem -30 dBm ‘-—
B e p e
-40 dem 40 dBm -
e i
-50 dam ——— -50 dBm = I
e e
s0-do 60 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz ||| Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Powerabs |  alimit | Rangelow |  RangeUp | RBW | Frequency | __Powerabs | Alimit |
580.000 Mz 696,300 Mz 100.000 kHz 696.68555 Mz -31.41 dBm -18.41 d 713.000 MHz 716.000 MHz 100.000 kHz 71390959 MHz 7.76 dbm -22.24 dB
£58.900 MH2 £99.000 MH2 30.000 khz 698,99805 MH2 -28.98 dBm -15.98 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00195 MHz -28.96 dBm -15.96 dB
539.000 MHz 702.000 MHz 100.000 kHz 700.03247 MHz 7.37 dém -22.63 dB 716.100 MHz 725,000 MHz 100.000 kHz 716,11334 MHz -29.00 dBrm -16.00 d&
—
J J - il ™)
pates sosttezo Date: 1.JUL.2020
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG062001

LTE Band 12 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum @) spe
Ref Level 30.00 dBm  Offset 11.00 dB Mode Auto Sweep Ref Level 30,00 dBm Offset 11.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES
Line _$PURIOUS INE_ABS Line _$PURIOUS_LINE_ABS PASES
20 dém f\ 20 d&m ,\I
10 dém / \ 10 dem f
0de } ‘ 0 dem i \‘
I [
-10 dgm —T -10 dBm |
SPURIOUS_LINE_ABS | "l ;\' }
-20 dBm j -20 dBm
A l
-30 dem # ﬂ -p0 dem {”\ ‘\
-40 dem 1 H‘.*m : 40 dBm 1 LWVNN
L] \'wmm-.vm'f“mﬁl sl sty ——
~5t-dem ‘50 dbm
=60 cBm; -60 dem:
Start 690.0 MHz 3003 pts Stop 704.0 MHz ] (|| Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590,000 MHz 698,900 MHz 100,000 kHz £98.89555 MHz -33.59 dém -20.59 d& 711.000 MHz 716.000 MHz 100.000 kHz 715.66783 MHZ 16.99 dBm -11.01 d&
£58.500 MHz £93.000 MHz 30.000 kHz £98,99935 MHz -26.83 dém -13.83 dB 718,000 MH= 716,100 MHz 20,000 kHz 716 00165 MHz 26,40 dBm 1340 de
£59.000 MHz 704,000 MHz 100,000 kHz £09,37213 MHz 18.82 dBm -11.08 d& 716,100 MHz 725,000 MH2 100,000 kHz 716 10445 MH2 ~35.67 dBm 1567 B
Y —
)i - il ™)
abeans Date: 1.JUL.2020
ectrum x| spe n
Ref Level 30.00 cBm  Offset 11.00 dB Mode Auto Sweep Ref Level 30,00 dBm Offset 11.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GLNEKABS_ PAES
i G | 3 3 ABS Line _$PURIOUS_LINE_ABS PABS
20 ﬁIByI';‘“J PURIOUS INE_ABS 20 dbm
10 dém 10 dem
s e Y wmn\ b, memwwﬂm‘m,\
ods { o/dem |
| N |
-10 dem 0 dem %
SFURIGUS . INE_AB3 | | |
20 dem rJ 20 dBm 11
-30 dBm -30 dBm
— i
-40 dBm — -40 dBm ==
— —
— ——
5e-derm 50 dem —
-60 dBm 60 dBm
Start 690.0 MHz 3003 pts Stop 704.0 MHz ||| Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Powerabs |  alimit | Rangelow |  RangeUp | RBW | Frequency | __Powerabs | Alimit |
580.000 Mz 696,300 Mz 100.000 kHz 696.68555 Mz -32.30 dBm -19.30 db 711.000 MHz 716.000 MHz 100.000 kHz 71138711 MHz 5.63 dBm -24.37 dB
£58.900 MH2 £99.000 MH2 30.000 khz 698,99735 MH2 -32.20 dBm -19.20 d& 716.000 MHz 716.100 MHz 30.000 kHz 716.00385 MHz -32.32 dBm -19.32 d8
539.000 MHz 704.000 MHz 100.000 kHz 700.66084 MHz 5.45 dém -24.55 dB 716.100 MHz 725,000 MHz 100.000 kHz 716,10445 MHz -30.88 dBm -17.88 dB
Y —
) ] i )
pate: Abeaaaas Date: 1.JUL.2020 2
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG062001

LTE Band 12/ 10MHz / 16QAM

Spectrum = || spe
Ref Level 30.00 dém  Offset 11.00 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 11.00 de Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [®1 dvgPwr
Limit fheck PARS [ SPURIGUE GHEEKABS_ PAES
b | 3 3 3 Line _$PURIOUS_LINE_ABS PABS
20 HIB!I'TF‘“J PURIOUS INE_ABS 20 dbm:
|
10 dBm F\\ 10 dBm {‘ ‘|
odB I i 0 dem J ‘l
-10 dem : -10 dBm {
SPURIOUS_LINE_ABS ’ \' ]\
20 dem [ { 20 dim /‘ "
-30 dBm 1 | 4 i -3p fem lll 7 !
I Ln l] [ ’ Jz L
-40 dBm ' i 1 4o em ,
A [y I " NI e Al [N
et ol ne iy \o— Wirmsiabm pmed oS N B e o e
et -50 dBffi’
-60 dBm -60 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -39.67 dém -26.67 db 706.000 MHz 716.000 MHz 100.000 kHz 715,43556 MHz 18.99 dBm -11.01 dB
698.900 MHz 599.000 MHz 30.000 kHz 698.99935 MHz -39.57 dBm -26.57 dB 716,000 MH= 716,100 MHz 30,000 kHz 716,00045 MHz 39.69 dbm 26.69 dB
£39.000 MHz 709.000 MHz 100.000 kHz 699. 56444 MHz 18.45 dBm ~11.55 d8 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -39.80 dBm -26.90 dB
g —
1 [ ) P2
Date: 1.JUL.2020 20:45:28
o
ectrum ||| spe n
Ref Level 30.00 dBm  Offset 11.00 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 11.00 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvoPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PARS
1 | 3 3 3 Line _$PURIOUS_LINE_ABS PABS
20 dIByI';‘“J PURIOUS INE_ABS 20 dém
10 dBm 10 dBm
0dB e, Y aistuie) 0 de Lremresnameme oo e i e
-10 d&m \ -1p dBm ‘I
SPURIOUS_LINE_ABS \ ‘
-20 dBm J \\ -30 dem L
-30 dém | 1‘30 dBm
-40 dem e .u 40 dBm \h‘ e
fo e Raa—
.4-"*&-/
50 dBm i
-60 dBm -60 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz ||| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Powerabs |  alimit | Rangelow |  RangeUp | RBW | Frequency | __Powerabs | Alimit |
690.000 MHz 698,900 MHz 100.000 kHz 698.88666 MHz -35.12 dBm -22.12 dB 706.000 MHz 716.000 MHz 100.000 kHz 709.88112 MHz 3.36 dBm -26.64 db
698.900 MHz 699.000 MHz 30,000 kHz 698.98387 MHz -38.04 dEém -25.04 di 716.000 MHz 716.100 MHz 30.000 kHz 716.00375 MHz -37.71 dBm -24.71 dB
699.000 MHz 709.000 MHz 100.000 kHz 70831568 MHz 3.36 dBm -26.64 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -34.64 dBm -21.64 dB
Y —
1 [ ) P2
Date: L Date: 1.JUL.2020 2
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG062001

Conducted Spurious Emission

LTE Band 12/ 1.4MHz

Lowest Channel / 16QAM

Spec -
Ref Level 0.00 dém Offset 11.00 dB Mode Auto Sweep

SGL Count 100/100
(@1 Avgpwr

Limit ¢heck PABS

_10 dgHE—$PURIOUS LINE ABS PABS
| SPURIC
20 dBm

_LINE_ABS_

-30 dBm

-40 dBm

-50 dBm

i

-70 dBm

-80 dBm

-90 dBm

Start 30.0 MHz 19005 pts Stop 9.0 GHz

Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit

30.000 MHz 690.000 MHz 100.000 kHz 685.54723 MHz -58.34 dBm -45.34 dB

725,000 MHz 1,000 GHz 100.000 kHz 927.88462 MHz -58.06 dBm -45,06 dB

1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -45.21 dBm -32.21dB

3.000 GHz 7.000 GHz 1.000 MHz 6.98325 GHz -42,20 dBm -29.20 dB

7.000 GHz 9,000 GHz 1.000 MHz 8.87928 GHz -47.73 dBm -34.73 d&

T =

L L J

Middle Channel / 16QAM

Spec I:Iv?
Ref Level 0,00 dBm Offset 11,00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 'thrrk PAES
e $PURIOUS LINE_ABS PAES
-10 défRE—
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm T
-50 dBm l
orrduatt
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 630.000 MHz 100.000 kHz 288.09595 MHz -58.17 dBm -45.17 dB
725,000 MHz 1,000 GHz 100.000 kHz 961.67562 MHz -58,04 dBm -45.04 dB
1.000 GHz 3,000 GHz 1.000 MHz 1.41465 GHz -44.33 dém -31.33 d8
3.000 GHz 7,000 GHz 1.000 MHz 6.99625 GHz -41,77 dBm -28.77 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.88378 GHz -47.74 dBm -34.74 dB
— —
: 1.JUL.2020 20:28:13
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LTE Band 12/ 1.4MHz

Highest Channel / 16QAM

Spectri

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.00 dB

Mode Auto Sweep

(@1 AvgPwr

Limit Gheck
_10 ddpe—$PURIOUS

INE_ABS

PABS

SPURIOL LINE_ABS_

20 dBm

-30 dBm

-40 dBm

-50 dBm ‘T

e

-70 dBm

-80 dBm

-90 dBm

Start 30.0 MHz

19005 pts

Stop 9.0 GHz

Spurious Emissions
Range Low |

Range Up |

RBW |

Frequency

Power Abs

ALimit

30.000 MHz
725,000 MHz
1.000 GHz
3.000 GHz
7.000 GHz

690.000 MHz
1,000 GHz
3.000 GHz
7.000 GHz
2,000 GHz

100.000 kHz
100.000 kHz
1.000 MHz
1.000 MHz
1.000 MHz

662.45877 MHz
781.45604 MHz
1.43014 GHz
6.99025 GHz
§.00227 GHz

-58.39 dBém
-57.89 dBm
-45.55 dBm
-42,07 dBm
-47.89 dBm

-45,39 dB
-44,89 dB
-32,55 dB
-29.07 dB
-34.89 d&

m

L JL

Date: 1.JUL

LTE Band 12 / 3MHz

Lowest Channel / 16QAM

Spec n

Ref Level 0.00 dBém
SGL Count 100/100

Offset 11.00 dg

Mode Auto Sweep

(@1 AvgPwr

Limit ¢heck
_10 dgRR—BPURIOUS

INE_ABS

PABS
PABS

I
| SPURIOUS_LINE_ABS_

-20 dBm

-30 dBm

-40 dBm

-50 dBm l

=70 dBm

-80 dBm

-390 dBm

Start 30.0 MHz

19005 pts

Stop 9.0 GHz

Spurious Emissions
Range Low |

Range Up |

RBW

Frequency

Power Abs

ALimit

30.000 MHz
725,000 MHz
1.000 GHz
3.000 GHz
7.000 GHz

690.000 MHz
1,000 GHz
3.000 GHz
7.000 GHz
9,000 GHz

100.000 kHz
100.000 kHz
1.000 MHz
1.000 MHz
1.000 MHz

601.43928 MHz
867.17033 MHz
1.39865 GHz
6.98825 GHz
8.89928 GHz

-58.46 dBm
-58.12 dém
-45.07 dém
-41,73 dBm
-47.77 dBm

-45.46 dB
-45,12 dB
-32.07 d&
-28.73 dB
-34.77 dB

m

L JL

Date: 1.JUL
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG062001

LTE Band 12 / 3MHz

Middle Channel / 16QAM

Spec
Ref Level 0.00 dém Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 Avgpwr
Limit

-10 def

heck PABS
PURIOUS LINE ABS PABS

[INE_ABS_

B 0
-20 dBm

-30 dBm

-40 dBm

-50 dBm

ortieaite

-70 dBm

-80 dBm

-90 dBm

Start 30.0 MHz 19005 pts Stop 9.0 GHz

Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit

30.000 MHz 690.000 MHz 100.000 kHz 288.09595 MHz -58.50 dBém -45,50 dB

725,000 MHz 1,000 GHz 100.000 kHz 878.70879 MHz -58.00 dBm -45,00 dB

1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -43.78 dBm -30.78 dB

3.000 GHz 7.000 GHz 1.000 MHz 6.99725 GHz -41,82 dBm -28.82 dB

7.000 GHz 9,000 GHz 1.000 MHz 8.85622 GHz -47.88 dBm -34,88 d&

s —

L JL J

20:20:34

Highest Channel / 16QAM

Spec -
Ref Level 0,00 dém  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit 'thrrk PABS
2 _$PURIOUS_JINE_ABS PAES
-10 défRE—

| SPURIOUS_LINE_ABS_
-20 dBm

-30 dBm

-40 dBm

-50 dBm ‘T

oy
e

-70 dBm

-80 dBm

-390 dBm

Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 256.10195 MHz -57.75 dBm -44.75 dB
725,000 MHz 1.000 GHz 100.000 kHz 986.95055 MHz -57.90 dBm -44.90 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42714 GHz -43.65 dBm -30.65 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98625 GHz -42.08 dBm -20.08 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.89328 GHz -47.69 dBm -34.69 dB
s —

L JL J
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LTE Band 12 / 5MHz

Lowest Channel / 16QAM

Spec
Ref Level 0.00 dém Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 Avgpwr
Limit

-10 def

heck PABS
PURIOUS LINE ABS PABS

[INE_ABS_

B 0
-20 dBm

-30 dBm

-40 dBm

-50 dBm

-70 dBm

-80 dBm

-90 dBm

Start 30.0 MHz 19005 pts Stop 9.0 GHz

Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit

30.000 MHz 690.000 MHz 100.000 kHz 512.05397 MHz -58.17 dBm -45.17 dB

725,000 MHz 1,000 GHz 100.000 kHz 961.95055 MHz -57.92 dBm -44,92 dB

1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -45.34 dBm -32.34 dB

3.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -41,86 dBm -28.86 dB

7.000 GHz 9,000 GHz 1.000 MHz 8.90277 GHz -47.73 dBm -34.73 d&

s —

L JL J

Middle Channel / 16QAM

Spec -
Ref Level 0,00 dém  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit 'thrrk PABS
2 _$PURIOUS_JINE_ABS PAES
-10 défRE—

| SPURIOUS_LINE_ABS_
-20 dBm

-30 dBm

-40 dBm l —] T

-50 dBm

-70 dBm

-80 dBm

-390 dBm

Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 596.82159 MHz -58.48 dBm -45.48 dB
725,000 MHz 1.000 GHz 100.000 kHz 876.78571 MHz -58.00 dBm -45,00 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -42.48 dBm -20.48 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99925 GHz -41.22 dBm -28.22 d8
7.000 GHz 9,000 GHz 1.000 MHz 8.90927 GHz -47.65 dBm -34.65 dB
s —

L JL J
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Report No.

: FG062001

LTE Band 12 / 5MHz

Highest Channel / 16QAM

Spectri

Ref Level 0.00 dBm Offset 11.00 dB Mode Auto Sweep

SGL Count 100/100

(@1 AvgPwr

Limit Gheck
_10 ddpe—$PURIOUS

INE_ABS

PABS

SPURIOL LINE_ABS_

20 dBm

-30 dBm

-40 dBm

-50 dBm -

-y

-70 dBm

-80 dBm

-90 dBm

Start 30.0 MHz

19005 pts

Stop 9.0 GHz

Spurious Emissions
Range Low |

Range Up |

RBW |

Frequency

Power Abs

ALimit

30.000 MHz
725,000 MHz
1.000 GHz
3.000 GHz
7.000 GHz

690.000 MHz
1,000 GHz
3.000 GHz
7.000 GHz
2,000 GHz

100.000 kHz
100.000 kHz
1.000 MHz
1.000 MHz
1.000 MHz

605.39730 MHz
B857.55495 MHz
1.42314 GHz
6.98825 GHz
§.88328 GHz

-58.31 dBm
-57.84 dBm
-47.00 dBm
-41,80 dBm
-47.77 dBm

-45.31 d&
-44.84 dB
-34.00 dB
-28.80 d&
-34.77 dB

m

L JL

Jate: 1.JUL

20:40:01

LTE Band 12 / 10MHz

Lowest Channel / 16QAM

Spec n

Ref Level 0.00 dBém
SGL Count 100/100

Offset 11.00 dg

Mode Auto Sweep

(@1 AvgPwr

Limit ¢heck
_10 dgRR—BPURIOUS

INE_ABS

PABS
PABS

I
| SPURIOUS_LINE_ABS_

-20 dBm

-30 dBm

-40 dBm

-50 dBm —T_

o

=70 dBm

-80 dBm

-390 dBm

Start 30.0 MHz

19005 pts

Stop 9.0 GHz

Spurious Emissions
Range Low |

Range Up |

RBW | Frequency

Power Abs

ALimit

30.000 MHz
725,000 MHz
1.000 GHz
3.000 GHz
7.000 GHz

690.000 MHz
1,000 GHz
3.000 GHz
7.000 GHz
9,000 GHz

100.000 kHz
100.000 kHz
1.000 MHz
1.000 MHz
1.000 MHz

224.10795 MHz
964.97253 MHz
1.39965 GHz
6.99275 GHz
8.89978 GHz

-58.46 dBm
-58.09 dém
-44.46 dBm
-42,13 dBm
-47.74 dBm

-45.46 dB
-45,09 dB
-31.46 d&
-29.13 dB
-34.74 dB

m

L JL

Jate: 1.JUL
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LTE Band 12 / 10MHz

Middle Channel / 16QAM

Spec 7
Ref Level 0,00 dém Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 Avgpwr
Limit

-10 def

heck PABS
PURIOUS LINE ABS PABS

[INE_ABS_

B 0
-20 dBm

-30 dBm

-40 dBm

-50 dBm

e

-70 dBm

-80 dBm

-90 dBm

Start 30.0 MHz 19005 pts Stop 9.0 GHz

Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit

30.000 MHz 690.000 MHz 100.000 kHz 627.16642 MHz -58.38 dBém -45.36 dB

725,000 MHz 1,000 GHz 100.000 kHz 956.18132 MHz -57.81 dBm -44,81 dB

1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -42.60 dBm -29.60 dB

3.000 GHz 7.000 GHz 1.000 MHz 6.96575 GHz -42,10 dBm -29.10 dB

7.000 GHz 9.000 GHz 1.000 MHz 8.87428 GHz -47.81 dBém -34.81 dB

T =

L JL J

Highest Channel / 16QAM

Spec -
Ref Level 0,00 dém  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit 'thrrk PABS
2 _$PURIOUS_)INE_ABS PAES
-10 défRE—

| SPURIOUS_LINE_ABS_
-20 dBm

-30 dBm

-40 dBm

-50 dBm

et

-70 dBm

-80 dBm

-390 dBm

Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Range Up RBW | Frequency |  Powerabs | ALimit |
30.000 MHz 630.000 MHz 100.000 kHz 609.68516 MHz -58.53 dBm -45.53 dB
725,000 MHz 1.000 GHz 100.000 kHz 955.63187 MHz -57.90 dBm -44.90 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -43.76 dBm -30.76 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99725 GHz -41.50 dBm -28,50 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.89228 GHz -47.89 dBm -34.89 dB
X =

L JL J

20:46:19
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Report No. : FG062001

Frequency Stability

Test Conditions LTE Band 12 (16QAM) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage —
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0048
40 Normal Voltage 0.0008
30 Normal Voltage 0.0010
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0048
0 Normal Voltage 0.0013
-10 Normal Voltage 0.0103 PASS
-20 Normal Voltage 0.0003
-30 Normal Voltage 0.0161
20 Maximum Voltage 0.0008
20 Normal Voltage 0.0048
20 Battery End Point 0.0106
Note:

1. Normal Voltage =12 V. ; Battery End Point (BEP) =10.2 V. ; Maximum Voltage =13.8 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH - - 5.48 6.06 PASS
Highest CH - - - -
TEL : 886-3-327-3456 Page Number : A13-10f 15

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FG062001

Spectrum b Spectrum b
Ref Level 30.00 dém  Offset 11,00 d& Ref Level 30.00 dém  Offset 11,00 d&
o att 30d8_AQT 2 ms @ RBW 10 MHz o att 30d8_AQT 2 ms @ RBW 10 MHz
(@155 view @153 view
R =
- e
o o =S
£ Rt
00 - 00 =
1 5
1E- 1E-
I
1 3
i
L L |
1 1
bt
5
\
|
CF 782.0 MHz Mean Pwr + 20.00 di CF 782.0 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0% | p.01%
Trace 1 | 19,21 cbm 24,60 dbm 5.53 dB 3.10 dB 5.25 dB 5.48 dB 5.57 dB Trace 1 | 20,13 cbm 26,52 dbm 5.73 dB 3.25 dB 5.10 dB 5.06 dB 5.55 dB
e — — —
[ CEEREEE N AR e

TEL : 886-3-327-3456

FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG062001

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - - 4.89 - - - - -
Middle CH - - - - - 4.94 - 9.79 - - -
Highest CH - - - - - 4.92 - - - - -
TEL : 886-3-327-3456 Page Number : A13-30f 15

FAX . 886-3-328-4978




ssamoncas. FCC RADIO TEST REPORT Report No. : FG062001

LTE Band 13

Lowest Channel / 5MHz / 16QAM

um i
Ref Lavel 00 dém  Offset 11,00 dBé & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
@17k Max
™Il 14.19 dBm|
780.42900 MHz
« e 26.00 dB|
104 . - froirn U fenrn 4.885000000 MHz
] 'Q factor 159.8
0 des ‘ .
-10 dBm i
A
’ SN
20 dem — ke —
-30 dBm—{—
-40 dBm—
S tant
-60 dBm
CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value ¥-value | __Function | Function Result
ML 1 780.428 MHz 14,19 dBm ndB down 4,885 MHz
T1 1 777.122 MHz -11.66 dBém ndé 26.00 d8
T2 1 782.007 MHz -12.25 dém  factor 158.8
L L J

Middle Channel /

5MHz / 16QAM

um i
RefLevel 30,00 dim  Offset 11,00 db @ RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
(@17 Max
™l Z aBm
783.68800 MHz
20
nds M1 26.00 dB|
104 o, L e warye L Y 4.935000000 MHZ|
b 4'7 Q factor 158.8
0 e
|
-10 dBm Lt
/ \
| 20-dem s v o Tl
-30 dBm
-40 dBm
-50 dém
-60 dBm
GF 782.0 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Ti X-value ¥-value | __Function | Function Result
ML 783.688 MHz 13.72 dBm ndB down 4,935 MHz
T1 1 779.542 MHz -12.41 dam nds 26.00 d8&
T2 1 784.478 MHz -11.99 dém  factor 158.8
L L J -

Highest Channel / 5MHz / 16QAM

00 GBm  Offset 1100 B & RBW 100 kHz
a0ds BWT 10 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
[@ 3Pk Max
mili] 14.18 dBm|
783.96100 MHz
& i 26.00 dB|
o Py LN i 4.915000000 MHz
b 7 QTact 159.5
0 e +
/
oA/ L, A
= T
-30 dBm
-40 dBm
-50 dém
-60 dBm
CF 784.5 MHz 1001 pts Span 10.0 MHz
X-value 1 Y-value | Function | Function Result
783.961 MHz 14.13 dBm nd@ down 4.915 MHzZ
782.072 MHz -11.70 dém ndd 26.00 dB
786.988 MHz -12.01 dam qQ factor 153.5
i

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A13-4 of 15




ssamoncas. FCC RADIO TEST REPORT Report No. : FG062001

LTE Band 13

Middle Channel / 10MHz / 16QAM

Spectrum

&

Ref Level 30.00 dém

Offset 11,00 d& & RBW 300 kHz

o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT
SGL Count 100/100
(@17 Max
™M1[1] 15.77 dBm)
2048 780.8210 MHz
¥  nde 26.00 dB
wd P A tats a it i T W W 0.790000000 MHz|
- 7 Q factor \ 79.8
0 dem. { L
| A
-10 dem i 8
/ S
20 dBm e
=
-30 dém: - -
"
-40 dBm =
e s
-50 dem
-60 dBm
GF 782.0 MHz 1001 pts Span 20.0 MHz )
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result
ML 1 780.821 MHz 15.77 dBm ndB down 9,79 MHZ
T1 1 777.145 MHz -10.83 dam nds 26.00 d&
T2 1 786.935 MHz -10.48 dam  factor 79.8

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A13-5of 15
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Report No. : FG062001

Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - - 4.50 - - - - -
Middle CH - - - - - 4.51 - 8.95 - - -
Highest CH - - - - - 451 - - - - -
TEL : 886-3-327-3456 Page Number : A13-6 of 15

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG062001

LTE Band 13
Lowest Channel / 5MHz / 16QAM

um i
Ref Level 00 dém  Offset 11,00 dBé & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
(@17 Max
™Il 0 aBm
- 778.48100 MHz
Oce B 4.495504496 MHz
1, At el
10 d = - AV
! \
0 dle |
7 T
/ \
-10 dem . :
20 dem o
-30 dBm—t—
-40 dBm-
{
-5 e
-60 dBm
CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result |
ML 1 776.481 MHz 13.50 dém
T1 1 777.25235 MHz 8.85 dam Occ Bw 4.495504496 MHZ
T2 1 781.74775 MHz 9.03 dém
L L J

Middle Channel /

5MHz / 16QAM

(=]

Ref Lavel 00 dém
ko Att 30 dB
SGL Count 100/100

Offset 11,00 d& & RBW 100 kHz
SWT 18 ps @ YBW 300 kHz

Mode Auto FFT

[@ 17k Max

14.05 aBm
782.02000 MHz,

5494505 MHz

0 dé

-10 dBm

204N

-30 dém:

-40 dem

-50 dém

-60 dBm:

CF 782.0 MHz

1001 pts

Span 10.0 MHz

Marker
Type | Ref | Ti
ML

X-value | ¥-value |

Function Function Result |

782.02 MHz
779.74225 MHz
784.24775 MHz

14.05 dBm
7.41 dBm
9.50 dém

occ Bw 4.505494505 MHZ

Highest Channel / 5MHz / 16QAM

00 GBm  Offset 1100 B & RBW 100 kHz
a0ds BWT 10 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
[@ 3Pk Max
mili] 14.54 dBm|
783.43100 MHz
& ut Oce B 4.505494505 MHz
Pl s Pt P
104 LWL FEANaVSS oo
0 dle
-10 dBm
,?‘E';’-‘?\”J\\ ,, ’ B
-30 dem e
-40 dBm
-50 dém
-60 dBm
CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | i X-value 1 Y-value | Function | Function Result |
ML 783.431 MRz 14.54 dBm
T1 1 782.26224 MHz 9.43 dem Occ Bw 4.505494505 MHz
T2 1 785.76773 MHz 9.00 dém

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT

Report No

. FG062001

LTE Band 13

Middle Channel / 10MHz / 16QAM

Spectrum

&

SGL Count 100/100
[@ 17k Max

Ref Level 30.00 dém Offset 11,00 db & RBW 300 kHz
ko Att 0ds SWT

12.6 ps @ VBW 1MHz  Mode Auto FFT

20d8

MIL1]

10 d

N Ocec Bw
S I R

15.22 aBm
780.6410 MHzZ,
8.051048051 MH|

0 dém

-10 dBm

20 dBm

-30 dém:

-40 dBm

-50 dém

-60 dBm:

CF 782.0 MHz
Marker

1001 pts

Type | Ref | Trc |
ML 1

X-value 1

¥-value |__Function

Span 20.0 MHz

T1 1
T2 1

780.641 MHz 15,22 dBm
777.5245 MHz 9.25 dem

occ Bw
786.4755 MHz 9.07 dBm

Function Result |

8.951048951 MHz

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG062001

Conducted Band Edge

LTE Band 13 /5MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

rur ||l Spectrum 2
Ref Level 30.00 dBm Offset 11.00 d@ Mode Auto Sweep Ref Level 30.00 dem  Offset 11.00 d& Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABRS
20 .a[':'mu BOURIOUS ) INE ABS PABRS 20 db‘up —$RURIQUS JINE ARS | DABS
' |
10 dB J' 10 B H
0dBm I! 0 dBm
| [
-10 des — -10 dBm [ l
-20 o ! \| -20 dBm }
i i [
SPURIOUS_LINE_ABS, ]] 1) SPURIOUS_LINE_ABS_ H / \
40 B ) i 4 40 dBm
AL TL T
-50 dB i-' | -50 dBm { — |
SRR Salgem;
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit RangeLow | RangeUp | RBW | Frequency | Ppower Abs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 771.78122 MHz -60.19 dém -25.19 d& 763.000 MHz 775.000 MHz .250 kHz 770.93007 MHz -60.07 dBm -25.07 dB
775.000 MHz 775.500 MHz 100.000 kHz 775.86269 MHz -47.55 dBm -34.55 di 775.000 MHz 775.900 MHz 100.000 kHz 775.15286 MHz -48.60 dém -35.60 db
775.900 MHz 776.000 MHz 30.000 kHz 775.96508 MHz -52.14 dBm -39.14 di 775.900 MHz 776.000 MHz 30.000 kHz 775.96329 MHz -53.35 dBm -40.35 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.32468 MHz 19.50 dém -10.41 d& 776,000 MHz 788,000 MHz 100.000 khz 786.67532 MHz 18.04 dBm <11.06 dB
768.000 MHz 788.100 MHz 30.000 kHz 788.02173 MHz -53.55 dBm -40.55 dg 788,000 MHz 738.100 MHz 30.000 kHz 788.01014 MHz -50.78 dém -37.78 dB
768.100 MHz 793.000 MHz 100.000 kHz 792.61573 MHz -48.99 dBm -35.99 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.11224 MHz ~46.85 dBm -33.85 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.85065 MHz -60.26 dBm -25.26 dB 793,000 MHz 806.000 MHz 6.250 kHz 793.46104 MHz -60.15 dBm -25.15 dB.
j J v ) ]
Date: 2 21:40:38

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.00 d& Mode Auto Sweep

s um

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.00 dB Mode Auto Sweep

@1 AvoPwr [@1 avgPwr
Limit Gheck PAES Limit Gheck PAES

20 dbipe _$BURIOUS | INE ABS pAkS 20 dbipre—$RURIOUS | INE ABS DA

10 dem 10 dém

0 de [ ‘ 0. dem ‘

-10 dem — l i -10 dBm — I

! |
-20 dBm - -20 dBm
[

o / . o J 5

SPURIDUS_LINE_2BS \ | SPURIOUS_LINE_ABS i

-40 dBm J }\ 40 dBm

50 deBm 50 dem pat’

st |

Start 763.0 MHz 7007 pts Stop 806.0 MHz ||l Start 763.0 MHz 7007 pts Stop B06.0 MHz

P E Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | _PoweraAbs | ALimit Rangelow | Rangeup | REBW | Frequency | _PowerAbs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 77483816 MHz -60.21 dBém -25.21 de 763.000 MHz 775.000 MHz 6.250 kHz 773.84316 MHz -60.22 dBm -25.22 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89326 MHz -34.50 d&m -21.50 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,88505 MHz ~46.16 dBm ~33.16 dB
775.900 MHz 776,000 MHz 30.000 kHz 775.98756 MHz -37.60 dém -24.60 dB 775.000 MHz 776.000 MHz 30.000 kHz 775.09065 MHz -40.94 dBm -36.04 dB
776.000 MHz 788,000 MHz 100.000 kHz 781,65235 MHz 5.43 dBm -24.57 d& 776.000 MHz 788,000 MHz 100.000 kHz 782,70729 MHz 5.19 dBm -24.31 dB
788.000 MHz 786.100 MHz 30.000 kHz 786.02473 MHz -47.32 dBm ~34.32 d8 788.000 MHz 768.100 MHz 30.000 kHz 788.03961 MHz -32.83 dbm -19.83 db
788.100 MHz 793.000 MHz 100.000 kHz 786.10245 MHz -43.37 dém -30.37 de 788.100 MHz 793.000 MHz 100.000 kHz 788,10734 MHz -28.93 dBm -15.93 dB
793.000 MHz 806.000 MHz 6.250 kHz 797 55195 MHz -60.23 dBm -25.23 dB 793.000 MHz 806.000 MHz 6.250 kHz 802.96753 MHz -60.30 dBm -25.30 db
I J [ Ui e
Date: 22.JUN.2020

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG062001

LTE Band 13/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum @) |[ spectrum 7
Ref Level 30.00 dBm Offset 11.00 d@ Mode Auto Sweep Ref Level 30.00 dem  Offset 11.00 d& Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
(@71 Avapwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABRS
20 dbie_fouRious LINE Apg paks 20 dbipe—$RUBIOUS LINE ABRS | pABS
10de nl 10 B Wl
0 dem it 0 dBm H
-10d8 ; T -10 dBm j‘ \
20d8 J ‘ 20 dem \
o [ o ! f
SPURIOUS_LINE_ABS, J I\ ﬁ SPURIQUS_LINE_ABS_ H J \
-40ds 40 dem
L. §
LA N
50 de - k | 50 dem I
S0 | st | |
Start 763.0 MHz 7007 pts Stop B06.0 MHz | || Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Range Low | RangeUp | RBW | Frequency | Power abs | ALimit
763.000 MHz 775.000 MHz ©.250 kHz 771.80519 MHz -60.39 dem -25.29 d& 763,000 MHz 775.000 MHz 6.250 kHz 774.59840 MHz -60.19 dém -25.19 dB
775.000 MHz 775.500 MHz 100.000 kHz 775.87348 MHz -47.35 dBm -34.35dB 775,000 MHz 775.900 MHz 100.000 kHz 775,46788 MHz -48.62 dBm -35.62 db
775.900 MHz 776.000 MHz 30.000 kHz 775.96379 MHz -51.07 dém -38.07 dB 775,000 MHz 776.000 MHz 30.000 kHz 775.92003 MHz -53.54 dBm -40.54 dB
776,000 MHz 788,000 MHz 100.000 kHz 777.60040 MHz 19.47 dBm -10.53 de 776.000 MHz 788.000 MHz 100.000 kHz 786.39960 MHz 18.92 dBm ~11.08 dB
768.000 MHz 788.100 MHz 30.000 kHz 788.04650 MHz -53.34 dem -40.34 db 788,000 MHz 788,100 MHz 30.000 kHz 788.07198 MHz -50.85 dBm -37.95 dB
788.100 MHz 793.000 MHz 100.000 kHz 791.49476 MHz -48.94 dém -35.94 d& 788,100 MHz 793,000 MHz 100.000 kHz 786.10245 MHz -47.16 dBm -34.16 dB
793.000 MHz 806,000 MHz 6.250 kHz 501.82468 MHz -60.11 dBém -25.11 dB 203,000 MHz 506,000 MHz 6.250 kHz 795.73377 MHz Z59.94 dBm -24.94 dB
_— =
T J . ( it J -

Band Edge / Full RB

Spectrum |

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.00 dB

Mode Auto Sweep

@1 AvgPwr
Limit ¢heck PASS
20 dhml“ PURIQUS INE _ABS DAES
10 dBm
0 dBm ( ]
-10 dem — , ‘
-20 dBm /J \I
SPURIOUS_LINE_ABS_ U\
-40 dBm J \\—
-50 dBm I |
EEN
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Range Low Range Up | RBW | Frequency |  Powerabs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 773.68721 MHz -60.07 dBm -25.07 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.88966 MHz -35.57 dBm -22.57 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99665 MHz -3B8.48 dBm -25.48 dB
776.000 MHz 788.000 MHz 100.000 kHz 782.55145 MHz 2.66 dBm -27.34 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.00405 MHz -35.01 dBm -22.01 dB
788,100 MHz 793,000 MHz 100,000 kHz 788.10734 MHz -31.18 dBm -18,18 dB
793,000 MHz 806,000 MHz 6.250 kHz 799.86364 MHz -60.23 dBm -25.23 dB
-7
[ ] o
Dot 2o JUN 2020 21.50-02

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG062001

IC LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

pectrur

Sp

m

Ref Level 30.00 dBm  Offset 11.00 d& Mode Auto Sweep Ref Level 30,00 dBm Offset 11.00 d& Mode Auto Sweep

SGL Count 1007100 SGL Count 100/100

@1 AvgPwr [@1 avgPwr
Limit fheck PAES Limit Gheck PARS

20 dbie —BBURIOUS | INE ABS PAKS 50 dhipe—$BURIOUS JINE ABS DA

10 dBm- 10 dém JH

0 db “ 0 dem ‘

-10 dam - -10 dem —— ’

-20 dbm I -20 dBm

[ . g1
SPURIOUS_LINE_ABS " \ |_SPURIOUS_LINE_ABS_ H H k
-40 dbm i 4 ~40 dBm
J AL [ T AN

-0 dom r T -50 dBm .

50 480y J | 50 g8, 1

Start 763.0 MHz 7007 pts Stop 806.0 MHz | [ Start 763.0 MHz 7007 pts Stop B06.0 MHz

i Spurious Emissions
Range Low | RangeUp | RBW | Frequency | __Powerabs |  alimit Range Low RangeUp | RBW | Frequency |__Powerabs |  aLimit
763.000 MHz 775,000 MHz 6.250 kHz 773,96304 MHz -60.82 dbm -25.82 db 763.000 MHz 775.000 Mz ©.250 khz 76082717 MHz 6113 dBm 26,13 dB
775.000 MHz 776,900 MHz 100,000 kHz 77689336 MHz -29.59 dém -16.59 d& 775.000 MHz 776.900 MHz 100.000 kHz 776.56678 MHz 49,48 dBm 36,48 db
776.900 MHz 777.000 MHz 30.000 kHz 776,99985 MHz -24.78 dBm -11.78 d8 776.900 MHz 777,000 MHz 30,000 kHz 776.91254 MHz “54.47 dbm 4147 db
777.000 MHz 787.000 MHz 100.000 kHz 777,33467 MHz 19.43 dBm -10.57 db 777.000 MHz 787.000 MHz 100.000 kHz 786.62537 MHz 18.92 dBm -11.08 d8
787.000 MHz 787,100 MHz 30.000 kHz 78705679 MHz -54.22 dBm -41.22 d& 787.000 MHz 787.100 MHz 30.000 kHz 767.00205 MHz -25.84 dBm -12.84 dB
787.100 MHz 793.000 MHz 100,000 kHz 789,93212 MHz -49.77 dBm -36.77 dB 787100 MH= 783.000 MHz 100,000 kHz 78710295 MHz -30.85 dBm 1785 a8
J93.000 MHz 506,000 MHz 5.250 khz 79991558 MHz ~61,08 dam ~26.08 d& 793.000 MHz 806.000 MHz 6.250 kHz 801.33117 MHz -61.21 dBm -26.21 dB
Date: 23.JUN.2020 20

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.00 d& Mode Auto Sweep

Sp

m

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.00 dB Mode Auto Sweep

@1 Avgpwr [@1 avgPwr

Limit Gheck PABS Limit Gheck PABS

20 dbie—$PURIOUS | INE ABS pAkS 20 dbipe—$RURIONS | INE ABS DA

10 dem 10 dBm

—

0 de ( ‘ 0dem ‘

-10 dém 77! l -10 dem —— i

-20 dBm -20 dBm |

4 - . I~
SPURIOUS_LINE_ABS ] \\\ | SPURIOUS_LINE_ABS ¥ N

-40 d@m J, i -40 dBm /u” \

-50 dBm: [ 50 dBm: r‘

-60.d8m, = S0.48m I -

Start 763.0 MHz 7007 pts Stop 806.0 MHz ||| start 763.0 MHz 7007 pts Stop B06.0 MHz

issi Spurious Emissions
Rﬂnge Low | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | REBW | Frequency | Powerabs | ALimit

763.000 MHz 775.000 MHz 6.250 kHz 77281018 MHz -61,11 dBém -26.11 de 763.000 MHz 775.000 MHz 6.250 kHz 762,93506 MHz -61.11 dBm -26.11 dB
775.000 MHz 776.900 MHz 100.000 kHz 776.79655 MHz -28.02 dém -15.02 dB 775.000 MHz 776.900 MHz 100.000 kHz 776.88387 MHz -40.34 dBm ~27.34 dB
776.900 MHz 777.000 MHz 30.000 kHz 776,99036 MHz -30.70 dém -17.70 dB 776.900 MHz 777.000 MHz 30.000 kHz 776.98337 Mhz -43.86 dbm -30.26 dB
777.000 MHz 787.000 MHz 100.000 kHz 78108002 MHz 5.56 dBm -24.44 dB 277.000 MHz 787.000 MHz 100,000 kHz 782.97008 MH= ©. 44 dBm _24.56 dB
787.000 MHz 787.100 MHz 30.000 kHz 78705989 MHz -43.32 dBm -30.32 dB 787.000 MHz 787.100 MHz 30.000 kHz 787.00375 MHz -29.45 dBm -16.46 dB
787.100 MHz 793.000 MHz 100.000 kHz 787.10295 MHz -39.49 dém -26.49 dB 787.100 MHz 793.000 MHz 100.000 kHz 787,28156 MHz -26.19 dBm -13.19 dB
793.000 MHz 806.000 MHz 6.250 kHz 804.31818 MHz -61,15 dém -26.15 dB 793.000 MHz 806.000 MHz 6.250 kHz 805.68162 MHz -61.12 dBm -26.12 dB

2020

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG062001

IC LTE Band 13/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

] o
Spectrum = || spe m =
Ref Level 30.00 dém  Offset 11,00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avgPwr
Limit §heck PABS Limit Gheck PAES
20 dbife—fRURIOUS | INE ARS pakg 20 dbHpe—tRURIONS JINE ABS o
10 dBm q 10 dBm ﬂ
ode JJ{ 0 dBm I!
J
10 dem __I RI -10 dBm — it
-20 dem J \L 20 dem f ‘IL
SPURIOUS_LINE_ABS J R l' | SPURIDUS_LINE_ABS ” A \
-40 dBm )" " ‘ -40 dim T J i
N ‘
50 dBm [ i -50 dBm AN S AN
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |([Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | aLimit | Range Low RangeUp | RBW | Freguency | Powerabs | ALimit
763.000 Mz 775,000 MHz 6.250 kHiz 773,44755 MHz -61.26 dém -26.26 dB 763.000 MHz 775,000 Mz 6,250 Kz 77003007 Wiz 6116 dbm 26,16 0B
775.000 MHz 776.900 MHz 100.000 kHz 776.87248 MHz -36.61 dém -23.61 d& 775.000 MHz 776.900 MHz 100.000 kHz 776,87248 MHz -49.39 dBm -36.39 dB
776.900 MHz 777,000 MHz 30.000 kHz 77698666 MHz -37.11 dBm -24.11 dB 776,000 MHz 777.000 MHz 30,000 kHz 7508716 Mz 53.20 dam 40.20 B
777.000 MHz 787,000 MHz 100,000 kHz 777,56444 MHz 19,43 dBm -10.57 d& 777.000 MHz 287,000 MHz 100,000 kHz 28638561 MHe 1501 dBm 1099 d8
787.000 MHz 787.100 MHz 30.000 kHz 787,02203 MHz -53.34 dém -40.34 d 787.000 MHz 787,100 MHz 30.000 kHz 787,00325 MHz -38.05 dBm -25.05 d&
787.100 MHz 793,000 MHz 100.000 kHz 787.13831 MHz -49.28 dBm -36.25 dB 787 100 MH= 793.000 Mz 100.000 kHz 787 12063 MHe 38 55 dBm 255 de
753.000 MHz B06.000 MHz 6.250 kHz B05.72078 MHz ~60.82 dém -25.92 dB 793.000 MHz 806.000 MHz £.250 kHz 802,96753 MHz -60.94 dBm -25.94 dB

Band Edge / Full RB

Spectrum |

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.00 dB

Mode Auto Sweep

@1 AvgPwr
Limit ¢heck PASS

20 dhmr‘ PURIOUS INE ABS DASS

10 dBm

0 dem ‘ “""‘]

-10 dBm e ’ }

-20 dBm

o ) \

SPURIOUS_LINE_ABS_ | BN

-40 dBm J, \\

-50 dbm I \\-—I

0. de: = S

Start 763.0 MHz 7007 pts Stop 806.0 MHz

Spurious Emissions

Range Low Range Up | RBW | Frequency |  Powerabs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 772.15285 MHz -60.93 dBm -25.93 dB
775,000 MHz 776,900 MHz 100.000 kHz 776.88766 MHz -298.91 dBm -16.91 dB
776.900 MHz 777.000 MHz 30.000 kHz 776.96279 MHz -33.64 dBm -20.64 dB
777.000 MHz 787.000 MHz 100.000 kHz 782.42957 MHz 2.88 dBm -27.12 dB
787.000 MHz 787.100 MHz 30.000 kHz 787.01194 MHz -32.61 dBm -19.61 db
787,100 MHz 793,000 MHz 100.000 kHz 787.12063 MHz -28.74 dBm -15.74 dB
793,000 MHz 806,000 MHz 6,250 kHz 802.65584 MHz -61.12 dBm -26,12 dB
v

L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Conducted Spurious Emission

LTE Band 13 / 5MHz

Lowest Channel / 16QAM

Spectrum

Ref Level 0,00 dBm Offset 11,00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit Fheck PARS
10 Aé;%» 1U\IR[UHH INE_ABS PABS
[ SPURIOUS_LINE_ABS_
-20 dBm

<30 dBm

-40 dBm

-50 dBm

Y

-70 dBm

-80 dBm

-0 dBm

Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 763.000 MHz 100.000 kHz 722.88631 MHz -58.21 dBm -45.21dB
806.000 MHz 1,000 GHz 100.000 kHz 974.16242 MHz -57.08 dBm -44.05 db
1.000 GHz 3,000 GHz 1.000 MHz 1.55511 GHz -45,53 dBm -32.53 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.09835 GHz -42.20 dBm -20.20 di

Middle Channel / 16QAM

Ref Level 0,00 dBm Offset 11,00 dB Mode Auto Sweep
SGL Count 100/100
(@1 Avgpwr
Limit 'thrrk PAES
SPURIOUS_LINE_ABS PABS
-10 4R i

[ SPURIOUS_LINE_ABS_
-20 dBm

-30 dBm

-40 dBm

-50 dBm

-70 dBm

-80 dBm

-90 dBm

Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 763.000 MHz 100.000 kHz 754.75767 MHz -58.27 dBm -45.27 dB
506,000 MHz 1,000 GHz 100.000 kHz 937.70865 MHz -57.26 dem -44.26 dB
1.000 GHz 3,000 GHz 1.000 MHz 2.47938 GHz -46.35 dBm -33.85 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.89335 GHz -42.24 dBm -20.24 db

L JL

TEL : 886-3-327-3456 Page Number 1 A13-13 of 15
FAX . 886-3-328-4978
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LTE Band 13 / 5MHz

Highest Channel / 16QAM

Spec

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.00 dB

Mode Auto Sweep

(@1 AvgPwr

Limit Twrk
ne sPURIOUS
-10 deiE—

INE_ABS

PABS

[ SPURIC
-20 dBm

S_LINE_ABS_

<30 dBm

-40 dBm

-50 dBm

-70 dBm

-80 dBm

-0 dBm

Start 30.0 MHz

18004 pts

Stop 8.0 GHz

Spurious Emissions

Range Low |

Range Up |

RBW

| Frequency |

Power Abs |

ALimit

30,000 MHz
B806.000 MHz
1.000 GHz
3.000 GHz

763.000 MHz
1.000 GHz
3.000 GHz
8,000 GHz

100.000 kHz
100.000 kHz
1.000 MHz
1.000 MHz

625.44803 MHz
936.44828 MHz
2.95076 GHz
6.05535 GHz

-58,33 dBm
-57.13 dBm
-46,70 dBm
-42,05 dém

-45,33 dB
-44,13 dB
-33.70 dB
-20.05 d&

Middle Channel / 16QAM

Spec

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.00 dB

Mode

Auto Sweep

(@1 avgpwr
Limit 'thrrk Paks
-10 4ipp—$PURIOUS LINE_ABS PABS
[ SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
' U S e ]
-50 dBm
70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 623.61644 MHz -58.37 dBm ~45.37 dB
906.000 MHz 1.000 GHz 100.000 kHz 929.66167 MHz -57.41 dBm -44.41d8
1.000 GHz 3.000 GHz 1.000 MHz 1.55561 GHz -45.75 dBm -32.75 d8
3.000 GHz 8,000 GHz 1.000 MHz 6.92086 GHz -42,17 dBm -29,17 dB
L )i J [ ) v

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage —
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0014
40 Normal Voltage 0.0180
30 Normal Voltage 0.0201
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0014
0 Normal Voltage 0.0014
-10 Normal Voltage 0.0028 PASS
-20 Normal Voltage 0.0036
-30 Normal Voltage 0.0182
20 Maximum Voltage 0.0060
20 Normal Voltage 0.0014
20 Battery End Point 0.0014
Note:

1. Normal Voltage =12 V. ; Battery End Point (BEP) =10.2 V. ; Maximum Voltage =13.8 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.
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Report No. : FG062001

Appendix B. Test Results of ERP/EIRP and Radiated Test

ERP/EIRP
LTE Band 2 / 1.4MHz (Average) (GT - LC =2 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 3 21.17 0.1309 23.17 0.2075
Middle 16QAM 1 3 21.12 0.1294 23.12 0.2051
Highest 1 3 21.28 0.1343 23.28 0.2128
Limit EIRP < 2W Result PASS
LTE Band 2 / 3MHz (Average) (GT - LC =2 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 14 21.04 0.1271 23.04 0.2014
Middle 16QAM 1 14 21.14 0.1300 23.14 0.2061
Highest 1 14 21.05 0.1274 23.05 0.2018
Limit EIRP < 2W Result PASS
LTE Band 2 / 5MHz (Average) (GT - LC =2 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 12 21.23 0.1327 23.23 0.2104
Middle 16QAM 1 12 21.18 0.1312 23.18 0.2080
Highest 1 12 21.29 0.1346 23.29 0.2133
Limit EIRP < 2W Result PASS
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LTE Band 2 / 10MHz (Average) (GT - LC = 2 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 25 21.37 0.1371 23.37 0.2173
Middle 16QAM 1 25 21.19 0.1315 23.19 0.2084
Highest 1 25 21.24 0.1330 23.24 0.2109
Limit EIRP < 2W Result PASS
LTE Band 2 / 15MHz (Average) (GT - LC = 2 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 37 21.43 0.1390 23.43 0.2203
Middle 16QAM 1 37 21.26 0.1337 23.26 0.2118
Highest 1 37 21.34 0.1361 23.34 0.2158
Limit EIRP < 2W Result PASS
LTE Band 2 / 20MHz (Average) (GT - LC = 2 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 49 21.40 0.1380 23.40 0.2188
Middle 16QAM 1 49 21.19 0.1315 23.19 0.2084
Highest 1 49 21.27 0.1340 23.27 0.2123
Limit EIRP < 2W Result PASS
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LTE Band 4 / 1.4MHz (Average) (GT - LC =2 dB)

RB Conducted EIRP
Channel Mode -
Size | Offset [Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 3 1 21.00 0.1259 23.00 0.1995
Middle 16QAM 3 1 21.58 0.1439 23.58 0.2280
Highest 3 1 21.44 0.1393 23.44 0.2208
Limit EIRP < 1W Result PASS
LTE Band 4 / 3MHz (Average) (GT - LC =2 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 14 21.01 0.1262 23.01 0.2000
Middle 16QAM 1 14 21.34 0.1361 23.34 0.2158
Highest 1 14 21.11 0.1291 23.11 0.2046
Limit EIRP < 1W Result PASS
LTE Band 4 / 5MHz (Average) (GT - LC =2 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 12 21.05 0.1274 23.05 0.2018
Middle 16QAM 1 12 21.48 0.1406 23.48 0.2228
Highest 1 12 21.45 0.1396 23.45 0.2213
Limit EIRP < 1W Result PASS
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LTE Band 4 / 10MHz (Average) (GT - LC = 2 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 21.04 0.1271 23.04 0.2014
Middle 16QAM 1 0 21.18 0.1312 23.18 0.2080
Highest 1 0 21.61 0.1449 23.61 0.2296
Limit EIRP < 1W Result PASS
LTE Band 4 / 15MHz (Average) (GT - LC = 2 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 37 21.05 0.1274 23.05 0.2018
Middle 16QAM 1 37 21.62 0.1452 23.62 0.2301
Highest 1 37 21.75 0.1496 23.75 0.2371
Limit EIRP < 1W Result PASS
LTE Band 4 / 20MHz (Average) (GT - LC = 2 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 21.08 0.1282 23.08 0.2032
Middle 16QAM 1 0 21.17 0.1309 23.17 0.2075
Highest 1 0 21.82 0.1521 23.82 0.2410
Limit EIRP < 1W Result PASS
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LTE Band 5/ 1.4MHz (Average) (GT - LC =2 dB)

RB Conducted ERP
Channel Mode -
Size | Offset |Power (dBm)[Power (Watts) ERP(dBm) ERP(W)
Lowest 3 3 22.41 0.1742 22.26 0.1683
Middle 16QAM 3 3 21.77 0.1503 21.62 0.1452
Highest 3 3 21.13 0.1297 20.98 0.1253
Limit ERP < 7W Result PASS
LTE Band 5/ 3MHz (Average) (GT - LC =2 dB)
Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts) ERP(dBm) ERP(W)
Lowest 1 14 22.34 0.1714 22.19 0.1656
Middle 16QAM 1 14 21.51 0.1416 21.36 0.1368
Highest 1 14 21.03 0.1268 20.88 0.1225
Limit ERP < 7W Result PASS
LTE Band 5/ 5MHz (Average) (GT - LC =2 dB)
Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts) ERP(dBm) ERP(W)
Lowest 1 12 22.47 0.1766 22.32 0.1706
Middle 16QAM 1 12 21.78 0.1507 21.63 0.1455
Highest 1 12 21.14 0.1300 20.99 0.1256
Limit ERP < 7W Result PASS
LTE Band 5/ 10MHz (Average) (GT - LC =2 dB)
Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts) ERP(dBm) ERP(W)
Lowest 1 25 22.34 0.1714 22.19 0.1656
Middle 16QAM 1 25 21.77 0.1503 21.62 0.1452
Highest 1 25 21.33 0.1358 21.18 0.1312
Limit ERP < 7W Result PASS
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LTE Band 7 / 5MHz (Average) (GT - LC =2 dB)

RB Conducted EIRP
Channel Mode -
Size | Offset [Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 12 21.65 0.1462 23.65 0.2317
Middle 16QAM 1 12 21.67 0.1469 23.67 0.2328
Highest 1 12 21.01 0.1262 23.01 0.2000
Limit EIRP < 2W Result PASS
LTE Band 7 / 10MHz (Average) (GT - LC = 2 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 25 21.73 0.1489 23.73 0.2360
Middle 16QAM 1 25 21.52 0.1419 23.52 0.2249
Highest 1 25 21.15 0.1303 23.15 0.2065
Limit EIRP < 2W Result PASS
LTE Band 7 / 15MHz (Average) (GT - LC = 2 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 37 21.81 0.1517 23.81 0.2404
Middle 16QAM 1 37 21.73 0.1489 23.73 0.2360
Highest 1 37 21.36 0.1368 23.36 0.2168
Limit EIRP < 2W Result PASS
LTE Band 7 / 20MHz (Average) (GT - LC = 2 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)|Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 49 21.54 0.1426 23.54 0.2259
Middle 16QAM 1 49 21.68 0.1472 23.68 0.2333
Highest 1 49 21.17 0.1309 23.17 0.2075
Limit EIRP < 2W Result PASS
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LTE Band 12/ 1.4MHz (Average) (GT - LC =2 dB)
Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts) ERP(dBm) ERP(W)
Lowest 3 1 21.90 0.1549 21.75 0.1496
Middle 16QAM 3 1 22.37 0.1726 22.22 0.1667
Highest 3 1 22.18 0.1652 22.03 0.1596
Limit ERP < 3W Result PASS
LTE Band 12 / 3MHz (Average) (GT - LC = 2 dB)
Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts) ERP(dBm) ERP(W)
Lowest 1 8 21.71 0.1483 21.56 0.1432
Middle 16QAM 1 8 22.17 0.1648 22.02 0.1592
Highest 1 8 21.94 0.1563 21.79 0.1510
Limit ERP < 3W Result PASS
LTE Band 12 / 5MHz (Average) (GT - LC = 2 dB)
Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts) ERP(dBm) ERP(W)
Lowest 1 12 22.08 0.1614 21.93 0.1560
Middle 16QAM 1 12 22.33 0.1710 22.18 0.1652
Highest 1 12 22.34 0.1714 22.19 0.1656
Limit ERP < 3W Result PASS
LTE Band 12 / 10MHz (Average) (GT - LC =2 dB)
Channel Mode : RB Conducted ERP
Size | Offset |Power (dBm)[Power (Watts) ERP(dBm) ERP(W)
Lowest 1 25 22.10 0.1622 21.95 0.1567
Middle 16QAM 1 25 22.35 0.1718 22.20 0.1660
Highest 1 25 22.29 0.1694 22.14 0.1637
Limit ERP < 3W Result PASS
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LTE Band 13 /5MHz (Average) (GT - LC = 2 dB)

RB Conducted ERP
Channel Mode -
Size | Offset |Power (dBm)[Power (Watts) ERP(dBm) ERP(W)
Lowest 1 12 22.22 0.1667 22.07 0.1611
Middle 16QAM 1 12 21.83 0.1524 21.68 0.1472
Highest 1 12 21.89 0.1545 21.74 0.1493
Limit ERP < 3W Result PASS

LTE Band 13/ 10MHz (Average) (GT - LC =2 dB)
Channel Mode RB Conducted ERP

Size | Offset |[Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest - - - - - -
Middle 16QAM 1 0 21.87 0.1538 21.72 0.1486
Highest - - - - - -
Limit ERP < 3W Result PASS
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Radiated Spurious Emission

LTE Band 4
LTE Band 4 / 20MHz / 16QAM
Channel FTEAL:_E”; y (5:;:) (I(_jig::]t) I(_)l\rlflrt R;Z?ng P(S).vf/;(ler Txlfsasble ” gr;?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
3440 -56.30 -13 -43.30 -75.52 -66.70 1.82 12.22 H
5160 -53.23 -13 -40.23 -76.66 -63.07 2.29 12.13 H
6880 -50.46 -13 -37.46 -76.76 -59.10 2.38 11.02 H
H
H
Lowest
3440 -56.16 -13 -43.16 -75.96 -66.56 1.82 12.22 Y,
5160 -52.80 -13 -39.80 -76.79 -62.64 2.29 12.13 Y,
6880 -49.88 -13 -36.88 -76.76 -58.52 2.38 11.02 Y,
Y,
\%
3465 -56.46 -13 -43.46 -75.91 -66.91 1.84 12.30 H
5198 -53.47 -13 -40.47 -76.93 -63.33 2.28 12.14 H
6930 -49.49 -13 -36.49 -75.94 -58.06 2.40 10.97 H
H
H
Middle
3465 -55.83 -13 -42.83 -75.81 -66.28 1.84 12.30 Y,
5198 -52.71 -13 -39.71 -76.72 -62.57 2.28 12.14 Y,
6930 -48.38 -13 -35.38 -75.45 -56.95 2.40 10.97 Y,
Y,
\%
TEL : 886-3-327-3456 Page Number 1 B2-10f 13
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3490 -56.09 -13 -43.09 -75.77 -66.60 1.86 12.37 H

5235 -53.56 -13 -40.56 -77.05 -63.44 2.26 12.15 H

6980 -49.62 -13 -36.62 -76.23 -58.13 241 10.92 H

H

H

H

H

Highest

3490 -55.76 -13 -42.76 -75.91 -66.27 1.86 12.37 \%

5235 -52.76 -13 -39.76 -76.79 -62.64 2.26 12.15 \%

6980 -48.52 -13 -35.52 -75.79 -57.03 241 10.92 \%

\%

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456 Page Number 1 B2-20f 13
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LTE Band 12
LTE Band 12/ 1.4MHz / 16QAM
Channel FTEAL:_E”; y (('jEBRnP1 ) (I(_jig::]t) I(_)l\rlflrt R;Z?ng P(S).vf/;(ler Txlfsasble ” gr;?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1400 -43.36 -13.00 -30.36 -57.67 -47.80 1.15 7.74 H
2100 -58.64 -13.00 -45.64 -75.47 -65.29 1.38 10.18 H
2800 -57.22 -13.00 -44.22 -75.00 -64.36 1.45 10.74 H
3500 -56.83 -13.00 -43.83 -75.89 -65.21 1.87 12.40 H
4200 -52.77 -13.00 -39.77 -73.08 -60.65 2.07 12.10 H
4900 -50.10 -13.00 -37.10 -72.93 -57.77 2.28 12.10 H
H
Lowest
1400 -47.42 -13.00 -34.42 -61.16 -51.86 1.15 7.74 Y,
2100 -58.35 -13.00 -45.35 -75.43 -65.00 1.38 10.18 Y,
2800 -57.03 -13.00 -44.03 -75.22 -64.17 1.45 10.74 \%
3500 -56.12 -13.00 -43.12 -75.63 -64.50 1.87 12.40 Y,
4200 -53.31 -13.00 -40.31 -74.30 -61.19 2.07 12.10 \Y,
4900 -50.90 -13.00 -37.90 -74.35 -58.57 2.28 12.10 \Y,
\%
1416 -46.01 -13.00 -33.01 -60.26 -50.52 1.15 7.81 H
2124 -47.83 -13.00 -34.83 -65.06 -54.50 1.38 10.20 H
2832 -57.52 -13.00 -44.52 -75.38 -64.68 1.45 10.77 H
3540 -56.29 -13.00 -43.29 -75.62 -64.63 1.89 12.38 H
4248 -52.20 -13.00 -39.20 -72.79 -60.10 2.05 12.10 H
4956 -50.93 -13.00 -37.93 -73.92 -58.55 2.33 12.10 H
H
Middle
1416 -50.32 -13.00 -37.32 -64.04 -54.83 1.15 7.81 Y,
2124 -54.09 -13.00 -41.09 -71.63 -60.76 1.38 10.20 Y,
2832 -57.32 -13.00 -44.32 -75.60 -64.48 1.45 10.77 \%
3540 -55.93 -13.00 -42.93 -75.76 -64.27 1.89 12.38 Y,
4248 -51.73 -13.00 -38.73 -73.02 -59.63 2.05 12.10 Y,
4956 -50.85 -13.00 -37.85 -74.46 -58.47 2.33 12.10 Y,
\Y,
TEL : 886-3-327-3456 Page Number 1 B2-30f 13
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1432 -44.93 -13.00 -31.93 -59.12 -49.51 1.16 7.89 H

2148 -53.08 -13.00 -40.08 -70.71 -59.76 1.38 10.22 H

2864 -57.56 -13.00 -44.56 -75.49 -64.75 1.45 10.79 H

3580 -56.32 -13.00 -43.32 -75.93 -64.61 1.91 12.35 H

4296 -49.25 -13.00 -36.25 -70.14 -57.16 2.04 12.10 H

5012 -51.33 -13.00 -38.33 -74.46 -58.93 2.36 12.10 H

H

Highest

1432 -47.41 -13.00 -34.41 -61.12 -51.99 1.16 7.89 \%

2148 -56.21 -13.00 -43.21 -74.21 -62.89 1.38 10.22 \%

2864 -57.10 -13.00 -44.10 -75.47 -64.29 1.45 10.79 \%

3580 -54.93 -13.00 -41.93 -75.08 -63.22 1.91 12.35 \%

4296 -51.05 -13.00 -38.05 -72.65 -58.96 2.04 12.10 \%

5012 -53.68 -13.00 -40.68 -77.43 -61.28 2.36 12.10 \%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456 Page Number 1 B2-40f 13
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Report No. : FG062001

LTE Band 13
LTE Band 13 /5MHz / 16QAM
Channel Frf&:in;y (('jEBRnP1 ) (I(_jig::]t) I(_)l\rlflrt R;Z?ng P(S).vf/;(ler Txlfsasble ” gr;?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1560 -55.43 -42.15 -13.28 -68.73 -60.52 1.19 8.43 H
2336 -58.18 -13 -45.18 -75.65 -64.99 141 10.37 H
3120 -56.42 -13 -43.42 -75.24 -63.97 1.56 11.26 H
H
H
H
H
Lowest
1560 -51.91 -42.15 -9.76 -64.99 -57.00 1.19 8.43 Y,
2336 -53.48 -13 -40.48 -71.49 -60.29 141 10.37 Y,
3120 -56.19 -13 -43.19 -75.28 -63.74 1.56 11.26 Y,
\%
\Y,
\Y,
\%
1568 -56.56 -42.15 -14.41 -69.77 -61.67 1.20 8.46 H
2344 -58.02 -13 -45.02 -75.45 -64.83 1.42 10.38 H
3136 -56.87 -13 -43.87 -75.75 -64.46 1.57 11.31 H
H
H
H
H
Middle
1568 -52.37 -42.15 -10.22 -65.37 -57.48 1.20 8.46 Y,
2344 -53.33 -13 -40.33 -71.29 -60.14 1.42 10.38 Y,
3136 -56.29 -13 -43.29 -75.41 -63.88 1.57 11.31 Y,
\%
Y,
Y,
\Y,
TEL : 886-3-327-3456 Page Number : B2-50f13

FAX . 886-3-328-4978
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1568 -56.36 -42.15 -14.21 -69.57 -61.47 1.20 8.46 H

2352 -58.13 -13 -45.13 -75.49 -64.95 1.42 10.38 H

3136 -56.97 -13 -43.97 -75.85 -64.56 1.57 11.31 H

H

H

H

H

Highest

1568 -54.72 -42.15 -12.57 -67.72 -59.83 1.20 8.46 \%

2352 -56.34 -13 -43.34 -74.24 -63.16 1.42 10.38 \%

3136 -56.54 -13 -43.54 -75.66 -64.13 1.57 11.31 \%

\%

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456 Page Number : B2-6 of 13
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LTE Band 13/ 10MHz / 16QAM

Frequency ERP Limit Qvgr SPA S.C. TX Cable TXAnt.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1568 -57.36 -42.15 -15.21 -70.57 -62.47 1.20 8.46 H
2344 -57.32 -13 -44.32 -74.75 -64.13 1.42 10.38 H
3136 -56.65 -13 -43.65 -75.53 -64.24 1.57 11.31 H
H
H
H
H
Middle
1568 -53.01 -42.15 -10.86 -66.01 -58.12 1.20 8.46 Y,
2344 -53.58 -13 -40.58 -71.54 -60.39 1.42 10.38 Y,
3136 -56.58 -13 -43.58 -75.7 -64.17 1.57 11.31 \Y,
Y,
Y,
\Y,
Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Report No. : FG062001

LTE Band 7
LTE Band 7 / 15MHz / 16QAM
Channel Frf&:in;y (5:;:) (I(_jig::]t) I(_)l\rlflrt R;Z?ng P(S).vf/;(ler Txlfsasble ” gr;?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
5016 -53.02 -25 -28.02 -46.01 -62.77 2.35 12.10 H
7522 -59.45 -25 -34.45 -57.76 -67.41 2.11 10.08 H
10033 -57.55 -25 -32.55 -59.89 -67.51 1.85 11.81 H
H
H
H
H
Lowest
5016 -46.44 -25 -21.44 -40.05 -56.19 2.35 12.10 Y,
7522 -53.10 -25 -28.10 -51.31 -61.06 2.11 10.08 Y,
10033 -52.34 -25 -27.34 -53.86 -62.30 1.85 11.81 Y,
\%
\Y,
\Y,
\%
5072 -49.31 -25 -24.31 -42.47 -59.09 2.33 12.11 H
7606 -60.66 -25 -35.66 -58.61 -68.93 211 10.38 H
10148.5 -55.19 -25 -30.19 -57.77 -65.02 2.03 11.86 H
H
H
H
H
Middle
5072 -44.64 -25 -19.64 -38.39 -54.42 2.33 12.11 Y,
7606 -53.59 -25 -28.59 -51.58 -61.86 2.11 10.38 Y,
10148.5 -49.64 -25 -24.64 -51.58 -59.47 2.03 11.86 \%
\%
Y,
Y,
\Y,
TEL : 886-3-327-3456 Page Number : B2-80f 13
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seamran cas. FCC RADIO TEST REPORT Report No. : FG062001
5128 -51.57 -25 -26.57 -44.89 -61.39 2.31 12.13 H
7690 -60.37 -25 -35.37 -58.58 -68.94 211 10.68 H
10247.5 -57.05 -25 -32.05 -59.8 -66.76 2.19 11.90 H
H
H
H
H
Highest
5128 -49.66 -25 -24.66 -43.56 -59.48 2.31 12.13 \%
7690 -53.78 -25 -28.78 -52.04 -62.35 211 10.68 \%
10247.5 -53.89 -25 -28.89 -56.19 -63.60 2.19 11.90 \Y
\%
\%
\%
\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456 Page Number 1 B2-90of 13
FAX . 886-3-328-4978
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Report No. : FG062001

LTE Band 2
LTE Band 2 / 15MHz / 16QAM
Channel Frf&:in;y (5:;:) (I(_jig::]t) I(_)l\rlflrt R;Z?ng P(S).vf/;(ler Txlfsasble ” gr;?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
3715 -54.77 -13 -41.77 -75.35 -65.06 1.98 12.27 H
5572 -52.20 -13 -39.20 -75.73 -62.36 2.14 12.30 H
7430 -48.00 -13 -35.00 -76.05 -55.97 2.16 10.13 H
H
H
H
H
Lowest
3715 -54.78 -13 -41.78 -75.88 -65.07 1.98 12.27 Y,
5572 -51.83 -13 -38.83 -76 -61.99 2.14 12.30 Y,
7430 -47.52 -13 -34.52 -75.51 -55.49 2.16 10.13 \%
\%
\Y,
\Y,
\%
3760 -55.03 -13 -42.03 -75.72 -65.27 2.01 12.24 H
5640 -52.06 -13 -39.06 -75.72 -62.33 2.12 12.40 H
7520 -47.79 -13 -34.79 -75.59 -55.75 211 10.07 H
H
H
H
H
Middle
3760 -54.66 -13 -41.66 -75.84 -64.90 2.01 12.24 Y,
5640 -51.62 -13 -38.62 -75.91 -61.89 212 12.40 Y,
7520 -47.64 -13 -34.64 -75.33 -55.60 211 10.07 \%
\%
Y,
Y,
\Y,
TEL : 886-3-327-3456 Page Number : B2-10 of 13
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seamran cas. FCC RADIO TEST REPORT Report No. : FG062001
3805 -54.93 -13 -41.93 -75.72 -65.12 2.03 12.22 H

5707 -52.23 -13 -39.23 -76.21 -62.61 211 12.49 H

7610 -48.34 -13 -35.34 -75.62 -56.62 211 10.40 H

H

H

H

H

Highest

3805 -53.45 -13 -40.45 -74.71 -63.64 2.03 12.22 \%

5707 -51.85 -13 -38.85 -76.4 -62.23 211 12.49 \%

7610 -48.12 -13 -35.12 -75.44 -56.40 211 10.40 \%

\%

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456 Page Number 1 B2-11 0f 13
FAX . 886-3-328-4978
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LTE Band 5
LTE Band 5/5MHz / 16QAM
Channel Frf&:in;y (('jEBRnP1 ) (I(_jig::]t) I(_)l\rlflrt R;Z?ng P(S).vf/;(ler Txlfsasble ” gr;?nna Pol?:/zva)tion
(dB) (dBm) (dBm) (dB) (dBi)
1656 -53.59 -13 -40.59 -66.58 -59.00 1.23 8.79 H
2484 -58.78 -13 -45.78 -75.58 -65.68 1.44 10.49 H
3312 -57.41 -13 -44.41 -75.91 -65.38 1.72 11.84 H
H
H
H
H
Lowest
1656 -57.50 -13 -44.50 -70.36 -62.91 1.23 8.79 Y,
2484 -58.63 -13 -45.63 -75.67 -65.53 1.44 10.49 Y,
3312 -57.06 -13 -44.06 -76 -65.03 1.72 11.84 Y,
\%
\Y,
\Y,
\%
1672 -57.16 -13 -44.16 -70.18 -62.63 1.24 8.85 H
2508 -58.94 -13 -45.94 -75.7 -65.86 1.44 10.51 H
3344 -57.23 -13 -44.23 -75.53 -65.27 1.74 11.93 H
H
H
H
H
Middle
1672 -59.66 -13 -46.66 -72.57 -65.13 1.24 8.85 Y,
2508 -58.72 -13 -45.72 -75.68 -65.64 1.44 10.51 Y,
3344 -56.99 -13 -43.99 -75.82 -65.03 1.74 11.93 \Y,
\%
Y,
Y,
\Y,
TEL : 886-3-327-3456 Page Number 1 B2-12 of 13
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1696 -59.52 -13 -46.52 -72.58 -65.07 1.24 8.94 H

2544 -58.61 -13 -45.61 -75.44 -65.55 1.44 10.54 H

3392 -57.70 -13 -44.70 -75.72 -65.84 1.78 12.08 H

H

H

H

H

Highest

1696 -60.31 -13 -47.31 -73.28 -65.86 1.24 8.94 \%

2544 -58.71 -13 -45.71 -75.75 -65.65 1.44 10.54 \%

3392 -57.07 -13 -44.07 -75.74 -65.21 1.78 12.08 \%

\%

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456 Page Number : B2-13 0f 13
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